
T10 & T11

9

118

Armature Kit - post Oct 2009
Nos. 1, 2, 3, 4, 6, 89 114

T10 & T11 - SPARE PARTS DIAGRAM� v3.0 11/2009



T10 & T11

    T10 & T11- SPARE PARTS LIST	 v4.0 10/2010

	 No.	 Qty.	 Desc.	 Ref.
	 1	 1	 Armature 115V T10EL & T11EL c/w Fan <10/09		
		  1	 Armature 230V T10E & T11E c/w Fan <10/09		
		  1 	 Armature 115V T10EL & T11EL c/w Fan >10/09	 WP-T10EL/001A
		  1	 Armature 240V T10E & T11E c/w Fan >10/09	 WP-T10E/001A
	 2	 1	 Field Coil 115V T10EL & T11EL <10/09		
		  1	 Field Coil 230V T10E & T11E <10/09		
		  1	 Field Coil 115V T10EL & T11EL >10/09	 WP-T10EL/002A
		  1	 Field Coil 230V T10E & T11E >10/09	 WP-T10E/002A
	 3	 1	 Switch	 WP-T10E/003
	 4	 2	 Carbon Brush 115V (1 pair) <10/09	 WP-T10EL/004
		  2	 Carbon Brush 240V (1 pair) <10/09	 WP-T10E/004
		  2	 Carbon Brush 115V (1 pair) T10EL & T11EL >10/09	 WP-T10EL/004A
		  2	 Carbon Brush 240V (1 pair) T10E & T11E >10/09	 WP-T10E/004A
	 5	 1	 2 Core Cable Only 115V UK T10L & T11L	 WP-T10L/005
		  1	 2 Core Cable with Plug 230V UK T10 & T11	 WP-T10/005
		  1	 2 Core Cable with Plug 230V Euro T10&T11/EURO	 WP-T10EUR/005
	 6	 2	 Brush Holder <10/09	 WP-T10/006
		  2	 Brush Holder >10/09	 WP-T10/006A
	 7	 1	 Top Vent Housing	 WP-T10/007
	 8	 1	 Field Housing	 WP-T10/008
	 9	 2	 Lead Field to Brush 115V (Yellow x 95mm)	 WP-T10L/009
		  2	 Lead Field to Brush 230V  (Yellow x 175mm)	 WP-T10/009
	 10	 1	 Lead Speed Control (Red x 100mm F90-M)	 WP-T10/010
	 11	 1	 Switch Lever	 WP-T10/011
	 12	 1	 Machine Screw Csk M4 x 6mm Phillips	 WP-T10/012
	 13	 1	 Switch Slider	 WP-T10/013
	 14	 2	 Brush Holder Clamp	 WP-T10/014
	 15	 4	 Screw Self Tapping Pan 3.8mm x 12mm Phillips	 WP-T10/015
	 16	 1	 Top Bearing 12mm x 32mm x 10mm 6201-2RSL	 WP-T10/016
	 17	 1	 Circlip	 WP-T10/017
	 18	 2	 Screw Self Tapping Dome 4mm x 25mm Phillips	 WP-T10/018
	 19	 1	 Cable Guard 115V T10L & T11L	 WP-T10L/019
		  1	 Cable Guard 240V T10 & T11	 WP-T10/019	
	 20	 4	 Bolt Pan M5 x 68mm Phillips	 WP-T10/020
	 21	 4	 Washer Split M5	 WP-T10/021
	 22	 2	 Screw Self Tapping Pan 3.2mm x 13mm Phillips	 WP-T10/022
	 23	 1	 Cable Clamp	 WP-T10/023
	 24	 1	 Lead Switch to Field (Red x 95mm F-M)	 WP-T10/024
	 26	 1	 Depth Stop Support (Left Hand)	 WP-T10/026
	 27	 1	 Depth Stop Support (Right Hand)	 WP-T10/027
	 28	 1	 Depth Stop Lens	 WP-T10/028
	 29	 4	 Screw Self Tapping Dome 3.8mm x 14mm PH	 WP-T10/029	 30	 1	 Half Nut Hex M12	 WP-T10/030
	 31	 2	 Screw Self Tapping Dome 4.8mm x 63mm PH	 WP-T10/031

}

}

See No. 114

See No. 114

Please use only Trend original spare parts.



T10 & T11

	    T10 & T11 - SPARE PARTS LIST	 v4.0 10/2010

	 No.	 Qty.	 Desc.	 Ref.
	 32	 1	 Fan Baffle	 WP-T10/032
	 35	 1	 Plunge Lock Lever	 WP-T10/035	
	 36	 1	 Spacer for Revolving Guide	 WP-T10/036
	 37	 1	 Spring for Plunge Lever	 WP-T10/037
	 38	 1	 Plunge Lever Bolt	 WP-T10/038
	 40	 2	 Machine Screw Csk M8 x 35mm Phillips	 WP-T10/040
	 41	 1	 Handle Left	 WP-T10/041
	 42	 1	 Lower Bearing Housing T10	 WP-T10/042
		  1	 Lower Bearing Housing T11	 WP-T11/042
	 43	 6	 Machine Screw Csk M4 x 8mm Phillips	 WP-T10/043
	 44	 1	 Domed Nut Hex M12	 WP-T10/044
	 45	 1	 Knurled Nut Outer	 WP-T10/045
	 46	 1	 Depth Stop	 WP-T10/046
	 47	 1	 Scale Label	 WP-T10/047
	 48	 1	 Depth Stop Adjustment Knob	 WP-T10/048
	 49	 1	 Handle Right	 WP-T10/049
	 50	 1	 Depth Stop Locking Plate	 WP-T10/050
	 51	 1	 Depth Stop Locking Knob	 WP-T10/051
	 52	 2	 Spring for Depth Stop Nut	 WP-T10/052
	 53	 1	 Washer 6.6mm x 12mm x 1.6mm	 WP-T10/053
	 54	 1	 Slider for Depth Stop Nut	 WP-T10/054
	 55	 1	 Bearing 25mm x 47mm x 12mm 6005-2RSLTN9	 WP-T10/055
	 56	 1	 Spindle Lock Housing	 WP-T10/056
	 57	 3	 Machine Screw Pan M4 x 8mm Phillips	 WP-T10/057
	 58	 1	 Bearing Lock Nut	 WP-T10/058
	 59	 1	 Collet 12mm (Europe)	 CLT/T10/12
		  1	 Collet 12.7mm (UK & Eire)	 CLT/T10/127
	 60	 1	 Collet Nut	 CLT/NUT/T10
	 61	 2	 Plunge Spring	 WP-T10/061
	 62	 2	 Plunge Spring Rod	 WP-T10/062
	 64	 1	 Spring for Depth Stop	 WP-T10/064
	 65	 1	 Depth Stop for Micro Adjustment Screw	 WP-T10/065
	 66	 1	 Machine Screw for Revolving Guide	 WP-T10/066
	 67	 1	 Threaded Pin M5 x 18mm	 WP-T10/067
	 68	 5	 Nut Hex M5	 WP-T10/068
	 69	 1	 Threaded Pin M5 x 22mm	 WP-T10/069
	 70	 1	 Washer Dished 6.35mm x 12.5mm x 0.5mm	 WP-T10/070
	 71	 1	 Threaded Pin M5 x 35mm	 WP-T10/071
	 72	 1	 Revolving Guide	 WP-T10/072
	 73	 1	 Ball for Revolving Guide	 WP-T10/073
	 74	 1	 Spring for Revolving Guide	 WP-T10/074
	 78	 1	 Base Casting Complete T10	 WP-T10/078
		  1	 Base Casting Complete T11	 WP-T11/078
	 79	 1	 Side Fence Micro Adjuster Scale	 WP-T10/079



T10 & T11

    T10 & T11 - SPARE PARTS LIST 	 v4.0 10/2010

	 No.	 Qty.	 Desc.	 Ref.
	 80	 1	 Phenolic Slider Base T10	 WP-T10/080
		  1	 Phenolic Slider Base T11	 WP-T11/080
	 81	 5	 Spring for Thumb Knob	 WP-T10/081
	 82	 1	 Side Fence Micro Adjuster Screw	 WP-T10/082
	 83	 1	 Spindle Lock Spring	 WP-T10/083
	 84	 1	 Guide Rods 10mm x 360mm (Pair)	 ROD/10X360
	 85	 5	 Thumb Knob Male M6 x 15mm	 WP-T10/085
	 86	 2	 Side Fence Cheek	 WP-T10/086
	 87	 1	 Side Fence Complete T10	 WP-T10/087
		  1	 Side Fence Complete T11	 WP-T11/087
	 88	 4	 Washer 5.5mm x 9.5mm x 1.0mm	 WP-T10/088
	 89	 1	 Capacitor <10/09	 WP-T10/089
		  1	 Capacitor >10/09	 WP-T10/089A
	 90	 4	 Washer Spring	 WP-T10/090
	 91	 1	 Side Fence Bridge with Adjuster T10	 WP-T10/091
		  1	 Side Fence Bridge with Adjuster T11	 WP-T11/091
	 92	 1	 Spindle Lock Button	 WP-T10/092
	 93	 5	 Machine Screw Pan M5 x 15mm Phillips	 WP-T10/093
	 94	 1	 Speed Control Dial	 WP-T10E/094
	 95	 2	 Machine Screw Csk M5 x 10mm Phillips	 WP-T10/095
	 98	 1	 Magnet for Speed Control	 WP-T10E/098
	 101	 1	 Spanner 22mm A/F	 SPAN/22
	 102	 1	 Side Fence Body	 WP-T10/102
	 103	 1	 Speed Control Board 115V T10EL &T11EL	 WP-T10EL/103
		  1	 Speed Control Board 230V T10E &T11	 WP-T10E/103
	 104	 3	 Washer Split Spring M4	 WP-T10/104
	 105	 1	 Lead Switch to Speed Control (Red x 110mm F-F)	 WP-T10/105
	 106	 1	 Lead Switch to Speed Control (Red x 105mm M/F-F)	 WP-T10/106
	 107	 1	 Dust Spout T10	 WP-T10/107
		  1	 Dust Spout T11	 WP-T11/107
	 109	 1	 Dust Spout Clip	 WP-T10/109
	 110	 1	 Dust Spout Retaining Clip	 WP-T10/110
	 111	 2	 Machine Screw Pan M5 x 12mm Slot	 WP-SCW/42
	 112	 1	 Screw Self Tapping Pan 4mm x 32mm Phillips	 WP-T10/112
	 113	 1	 Spacer	 WP-T10/113
	 114	 0	 Armature Kit 115V >10/09 T10EL & T11EL	 WP-T10EL/AK
		  0	 Armature Kit 230V >10/09 T10E & T11E	 WP-T10E/AK
	 117	 1	 Manual T10 & T11	 MANU/T10



T10 & T11

    T10 & T11 - SPARE PARTS LIST 	 v4.0 10/2010

	 No.	 Qty.	 Desc.	 Ref.
	 118	 1	 Inner Plate T10	 WP-T10/075
		  1	 Inner Plate T11	 WP-T9/075
	 119	 2	 Machine Screw Csk M5 x 8mm Slot	 WP-SCW/09
	 120	 2	 Machine Screw Cheese M5 x 8mm Slot	 WP-SCW/98
	 121	 1	 Line up Pin 12mm & 1/2”	 WP-T9/090
	 123	 1	 Guide Bush 30mm x 10mm	 GB30/A
	 FOR T11
	 124	 1	 Stud for Table Height Adjustment T11 <10/05	 WP-T11/124
	 124A	 1	 Stud for Table Height Adjustment T11 >11/05	 WP-T11/124A
	 125	 2	 End Cap Hex for Stud T11 <10/05	 WP-T11/125
	 125A	 2	 End Cap Hex for Stud T11 >10/05	 WP-T11/125A
	 126	 1	 Barrel Nut for Table Height Adjustment T11	 WP-T11/126
	 127A	 2	 Hi-tensile 8.8 Machine Screw for Hex Nut >10/05 T11	 WP-T11/127A
	 128	 1	 Table Fine Height Adjuster T11	 WP-T11/128
	 129	 2	 Sintered Bush for Table Height Adjustment T11	 WP-T11/129
	 130	 0	 Stud and Hex Conversion Kit <10/05 to >10/05	 WP-T11/130

SERVICE NOTE 
FOR T11 PRE-OCT 2005
Pre Oct 2005 T11 Quick Raiser shaft hex nuts 
are factory set.  The bottom (base) hex nut and 
top hex nut are both permanently glued and 
tightened to a torque of 22Nm.  To remove hex 
nuts, ensure a socket is used on each end of the 
shaft.  Remove top hex nut first.  When servicing 
the tool, please ensure the correct adhesive and 
torque setting is used.

FOR T11 POST-OCT 2005
Post Oct 2005 T11 has a splined Quick Raiser 
shaft and hex nuts.  The hex nuts are held by 
Hi-tensile 8.8 class Torx® machine screws which 
have been permanently glued with Locktite® 270 
and tightened to torque 2.1Nm to 2.5Nm.
When servicing the tool, please ensure the 
correct adhesive and torque setting is used.

Please note:
The shaft has been designed to have a 
1.2mm float in the sintered bushes.

Please contact Trend Customer Services for 
further information. 




